Tornado 11

Tornado 11

Price List Price List
100 Engine mount 39.95 353 Mast lock 8.95 Heli hardware:
101 Cooling fan only 15.95 354 Hardened main shaft 16.95 gg; %::;loxm Sy 1; 355 204 2mm hex nut (10) 1.95
102 Coolgng fan hub only 17.95 355 Main shaft bearing 9.96 A6 Waihiout talxng: kem .95 206P 2x6mm screw (10) 250
103 Cooling fan assembly 29.95 356 Main shaft bearing block 18.95 507 Washout pin m%m_ 7.95 207 2mm washer (10) 1.95
104 Clutch only 15.95 357 Bearing block complete 29.95 508 Washout pins (2) 495 208P 2x8mm screw (10) 2.60
105 Start shaft only 9.95 360 Tlm_lsl bearing block includes 49,95 509 Washout assembly comp. 38.95 210P 2x10mm screw (10) 2.65
106 Delrin spacers (2) 5.95 radial and thrust bear.ready to 510 Control rod 210 212P 2x12mm screw (10) 295
107 Sclf ahﬂm g clutch 29.95 bolton . 511 Top swashplate ring 12.95 214P 2x14mm screw (10) 295
108 @ 393 34 Astowmithasing = = i 512 Bottom swashplate ring 15.95 216P 2x16mm screw (10) 3.50
109 Clutclt bell only 15.95 365 Auto unit one way bearing 15.95 £19 T swakolaté ring 16.95 208 2x8mm bolt (10) 3.95
110 leon ear only 18.95 366 Auto unit hub 29.95 514 Swash plate complete 59.95 210 2x10mm bolt (10) 395
111 ]lbcanng 9.95 367 Auto unit complete 59.95 515 Control rod 210 212 2x12mm bolt (10) 4.25
112 Clutch bell assembly 39.95 373 Transverse lever posts (2) 12.95 £16° Control ball 1.95 2512 2.5x12mm screw (10) 3.25
118 Smm metal balls (10) 5.95 374 Transverse lever 8.95 1T Plakis sbacer 1.95 2512W 2.5mm washer (10) 295
119 5mm ball links  (10) 5.95 375 Special bolt 1.95 518 Anti-mt:tion assembly 3.95 2513 2.5mm hex nut (10) 2.95
220 Rotor head yoke 49.95 376 Special washer 2 1.00 603 Boom teaces @ 8.95 301 3mm nylon lock nut (10) 3.25
221 Pivot pin 5.95 377 Transverse lever assembly 15.95 604 Boom brace ends (4) 0.0§ 302  3mm hex nut (10) 225
222 Special washer (2) 2.95 379T G-10 side frame top 25.95 608 Steel couplers (2) 4.95 303  3mm set screw (10) 2.95
223 P cap 2.95 380T G-10 !.Id? frame bottom 25.95 613 Tail rotor blade SﬂP set 7.95 305 3mm set screw (10) 295
224 A/B dampner caps 9.95 381T G-10 mainframe stand offs 12.95 617 Tail rotor complete 119.95 306 3x6mmbolt (10) 2.50
225 Rubber dampner 2.95 382  G-10 bottom frame brace 8.95 618 Tail rotor blades complere 6.05 307 3mm washer (10) 1.95
226 Dlmpuer sleeve 5.95 383 G-10 Iﬂ.lb’rfl' kit M 128.95 619 Tail rotor blade mvai.ng 2.95 308 3x8mm bolt (10) 2.75
227 Featuring axle 10.95 384  G-10 vertical tray side 9.79 620 Tail boom 13.50 310 3x10mm bolt (10) 295
228 O ring for axle (2) 1.95 450T Collective lever set 8.95 31 Tail scaor diive mout 1505 312 3x12mmbolt (10) 3.15
229 Blade bearing 92.95 451 "I" lever shims (6) 3.95 622 Tail rotor side plate 5.05 315 3x15mm bolt (10) 325
230 %‘u SS washer @) 3.95 452 "I" lever post 4.95 623 High strength tail rotor belt 19.95 320 3x20mm bolt (10) 3.60
231 t bc-nng oversize 15.95 453 Elevator control arm 8.85 624 Spacer 395 325 3x25mm bolt (10) 3,95
232 Main blade grip 38.95 454 Long spacer (2) 1.95 625 Tail output shaft 10.95 330 3x30mm boltl (10) 4.15
233 Main blade bolt (2) 3.95 455 Short spacer (2) g 1.95 626 Tail rotor aluminum pulley 15.05 335 3x35mm bolt (10) 4.50
234 Blade pivot bolt assembly 4.95 456 Aileron bell crank bearing 9.50 537 'Tail rotor sonteol arm mouat 4.95 340  3x40mm botl (10) 4.75
235 Blade control arm 8.95 457 Aileron bell crank 5.95 628 Tail rotor pitch control arm 5.95 404 4x4mm set screw (10) 3.95
236 Control rod (2) 2.95 458 Fan shroud screws (10) 3.95 629 Spacer 295 406 4x6mm set screw (10) 4.50
237 Flybar paddles 15.95 459 Cooling fan shroud 19.95 630 Special bolt (4) 295 407 4mm washer (10) 3.95
238 Tomado II flybar paddles 29.95 464 Nylon strut ; 12.95 631 Double end u links (2) 1.95 410  4x10mm bolt (10) 3.95
239 Flybar 7.95 465 Nylon landing gear skid i 632 Tail rotor washout assembly 29.95 414 4x14mm bolt (10) 4.25
240 Secsaw 31.95 466 Nylou Lindiag geae comp: 31.95 633 One piece CNC steel tail rotor hub14.95 445 4x45mm bolt (5) 3.95
Eae . a d Steeselg T a0 BERECT AR s+ A e
spacers : - on A i
243 Flybar control arm 8.95 501 Control rod 210 82 Speinvie egend o) @ &2 i
244 Speuul washer (2) 2.95 502 Washout link bolt and nut 1.95 637 Tail rotor bﬂ:sm 805
245 9.95 503 Washout link 595 638 Tail rotor blade STiP' @) 9.95 Other Items:
2‘g Cwﬂl ol sandls ® 294 801 Canopy grommets (3) 295
24 9.95 802 Canopy thumb screws (3) 3.95 1000  Super Ranger Fusclage 179.95
248 L{mn . 5.95 803 Stick on mfblade cover (2) 5.05 1001 Boom mount tail rotor kit 19.95
o ‘l’;‘;(‘l’““’) Frr 804 Lead weights  (2) 2.95
251 Ratae Roud somplite 249.95 805 Mmmli:msa comple(: (660) 38.95
340 Start cone 9.95
541 Stat skt bew W 053 806 EIS E.olj'J'mght :nﬁﬂ readytofly 99.95
tart s bearing -

343 C, beackets© (3) 9.5 807 Assembly manual and diagrams 12.00
347 Fuel tank floor 14.95
351 "I"lever bearing s 900T Throttle control rod 2.10

901T Collective control rod 2.10

902T Elevator control rod 2.10

903 T Aileron control rod 2.10

904T Anti rotation control rod 2.10




